
 

Environmental Emergency Management Plan 

Kingscliff Wastewater Treatment Plant 

and Sewerage Network 

Approved by:  Manager Water 

Version 1.1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Division: Community and Natural Resources 
Section: Water 

File Reference:  
Historical Reference:  

 



 

 
 

Version History  
Version # Summary of changes made Date changes made  

 
1.0 
 

 
Created by MHancock 11/10/2013 

1.1 Reviewed and updated by MHancock 14/10/2015 

 
 

 
EEMP tested on 27/03/2018 

 

 
 
 

 
EEMP tested on 27/02/2019 

 

 
 
 

 
EEMP tested on 27/03/2020 

 

 
 
 

 
EEMP tested on 31/03/2021 

 

 
 
 

  

 
 
 

  

 
 
 

  

 
 
 

  

 
 
 

  

   

   

   

 
 


[...]
Regulation 2009 

Pollution Incident 
Response 
Management Plan 

Preparation of Pollution 
Incident Response 
Management Plans 
(NSW EPA, 2012) 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 2 

NSW Government  
Agency 

Applicable  
Legislation 

Management Plan 
Required Guideline 

WorkCover NSW 

 Work Health and 
Safety (WHS) Act 
2011 

 Work Health and 
Safety Regulation 
2011 

 Explosives 
Regulation 2005 

Emergency 
Management Plan 

 

Emergency 
Management Plan 
Checklist  
(WorkCover NSW) 

Guidelines for 
Emergency Plans at 
Sites having 
Dangerous Goods, 
Explosives and Major 
Hazard Facilities (NSW 
Fire Brigades, 2010)  

1.2 Organisational Policy 

Council has adopted the Health Safety Environment Management System (HSES) to 
establish an effective systematic process and framework for the overall management of 
Council’s operational activities in relation to work health, safety and the environment. 

The requirements of this system apply to all Council workers (fulltime, temporary, casual, 
contractors, volunteers and relevant stakeholders).  

This management plan is a core element of the HSES, providing a site-specific framework 
for the management of health, safety and the environment at each of Council’s Wastewater 
Treatment Plants.  

Council also has a Workplace Environmental Management Policy and Chemical 
Management System called ChemAlert. ChemAlert is a proprietary web-based package that 
is used to manage chemicals on site. The system provides online access to safety data 
sheets, dangerous goods and hazardous substances registers, chemical storage volumes 
and product information. 

Council’s commitment to work health and safety is detailed further in the WHS 
Responsibility, Authority and Accountability Protocol. 

1.3 EEMP Objectives 

The objectives of the EEMP are to: 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 3 

• Provide site specific information relating to environmental management and 
emergency / incident response, which satisfies requirements under the relevant 
legislation. 

• Ensure integration with Council’s existing policies and procedures. 
• Promote best practice environmental management across site operations, and 

compliance with Environment Protection Licence conditions. 
• Ensure comprehensive and timely communication about a pollution incident to 

employees, the EPA, other relevant authorities, and community members who may 
be affected by the impacts of the pollution incident. 

• Minimise and control the risk of a pollution incident or emergency situation by 
requiring identification of risks and development of planned actions to minimise and 
manage those risks. 

• Ensure the plan is properly implemented by trained staff, identifying persons 
responsible for implementing it, and is regularly tested and reviewed for accuracy, 
currency and suitability. 

2 Site Description 

The Kingscliff Sewerage Scheme is a combined gravity sewage collection and transport 
system with a dedicated wastewater treatment plant (Figure 1). It consists of the following 
components: 

• Reticulated Sewage Pumping Stations (SPS) 

• Reticulated Sewage Gravity Mains (SGM) 

• Reticulated Sewage Rising Mains (SRM) 

• Transport SRM 

• Household pressure pumping systems 

• Kingscliff WWTP 

The sections below describe the site and its activities in more detail, with particular focus on 
operations at Kingscliff WWTP. 

2.1 Location 

The Kingscliff WWTP is located at Altona Rd, Chinderah 2487 (Figure 2). This is 
approximately 1.2km from Tweed Coast Road. It is situated on a 20 hectare property (Lot 20 
DP 1082482) owned by Council. 

Sewerage network services the suburbs of Chinderah and Fingal to the north, Kingscliff to 
the east and Salt and Casuarina to the south. The sewage sources are mainly residential, 
commercial and tourist accommodation. 

2.2 Environs 

The Kingscliff WWTP is located within the floodplain of the Tweed River. Surrounding the 
WWTP are low-lying agricultural lands. The entire site was originally grazing land which has 
been filled in and constructed to a higher level for flood immunity. Survey of the site 
indicates that the existing infrastructure is approximately 4 m Australian Height Data (AHD). 
The Q100 flood level is 3.2m AHD (Figure 2). 

Council’s acid sulfate soil (ASS) planning map indicates that the Kingscliff Point WWTP is 
located on Class 3 lands.  Under the Tweed Local Environmental Plan 2000, the Kingscliff 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 4 

WWTP is zoned 1(b2) –Agricultural Protection. Lands to the west, are also zoned 1(b2) and 
land to the east is zoned 1(a) - Rural. 

 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 5 

Figure 1:  Kingscliff WWTP Sewerage Network  

 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 6 

Figure 2:  Kingscliff WWTP Locality Map – Wetland S urrounds 

 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 7 

Figure 3:  Kingscliff WWTP Locality Map – Vegetatio n Surrounds 

 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 8 

2.3 Processes 

The Kingscliff WWTP is a 25,000 EP treatment plant using a 5-Stage Bardenpho 
configuration. 

All flows up to Peak Wet Weather Flow (PWWF) are treated without discharge to the 
environment. The plant has been designed to treat 5xADWF. The plant Concept design 
identified the need for wet weather storage only when the population grows to the point that 
PWWF reaches 5xADWF.  

A summary of the wastewater treatment process, plant and equipment is provided below. A 
complete description of equipment and operation and maintenance is provided in the 
Operation and Maintenance Manual:  

Table 2: Wastewater Treatment Processes, plant and equipment 

WWTP  
Process Unit Description 

Preliminary Treatment: 
Screening 

The Inlet Works Screen system consists of an automated 
Step Screen (installed in the main inlet channel and a 
manual bypass screen (in the bypass channel). The 
manually-raked coarse screen is used when the fine step 
screen becomes blocked or is taken out of service. 

Preliminary Treatment:   

Grit Removal System 

The Grit Removal System consists of a single Vortex Grit 
Chamber and Paddle in plant inlet channel. Water Agitation 
and a Grit Pump extract grit from the bottom of the vortex 
chamber and discharge to a Grit Classifier to remove the 
excess water before offloading to Screenings/Grit Storage 
Bin. 

Odour Control System The odour control system is designed to minimise odour 
emissions from inlet works. 
The Bio-trickling Odour Control Unit is designed to remove 
hydrogen sulphide and other odorous compounds from foul 
air streams. The system consists of a “once-through”, 
counter-current absorption vessel followed by an activated 
carbon absorption vessel. 

Anaerobic Reactor The anaerobic reactor is designed to promote biological 
phosphorus removal and good sludge settleability. Raw 
sewage enters the first compartment in the anaerobic 
reactor, where it is mixed with RAS, alum and magnesium 
hydroxide. 
The “mixed liquor” flows through a series of alternating 
vertical baffles (four compartments), which promote contact 
between the raw sewage, RAS and chemical supplements. 
Each of the four chambers is continuously mixed using a 
submersible mixer, to prevent solids settling. MHL is also 
dosed to the first chamber of the anaerobic reactor. This 
serves to correct for potential shortfalls in alkalinity in the 
influent sewage, as a result of a combination of biological 
nitrification and alum dosing. 

Aeration Basin 

 

An aeration basin (or oxidation tank) provides alternating 
aerobic/ anoxic conditions for circulating and mixing 
activated sludge with sewage being treated (termed “mixed 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 9 

WWTP  
Process Unit Description 

liquor”). The looped reactor configuration of the oxidation 
tank is sometimes named a “Carrousel” reactor. 
Aeration in the oxidation tank is provided by three surface 
aerators which are fitted with variable speed drives. 
Dissolved oxygen (DO) concentrations in the oxidation tank 
are monitored by two DO probes. Controlling the amount of 
air provided to the system (by changing the aerator 
speeds), results in optimised nitrogen removal capabilities. 

Secondary Clarification and 
Return Activated Sludge 
(RAS) 

Kingscliff WWTP is equipped with two secondary clarifiers 
with an internal diameter of 36.0 m and a side water depth 
of 3.5 m (centre depth 4.83 m, floor slope 1:12). Each 
clarifier is equipped with three variable speed RAS pumps, 
each with a maximum capacity of 70 L/s at a head of 6.3 
m. The RAS pumps are designed to operate with one duty 
pump per clarifier under dry weather conditions (approx. 
recycle rate 28 to 42 L/s per clarifier) and two duty pumps 
per clarifier under wet weather conditions (max. Recycle 
rate 139 L/s per clarifier).  

Alum Dosing System 
(Secondary and Tertiary 
Dosing) 

The purpose of this system is to store liquid alum (aluminium 
sulphate) and dose it accurately for removal of phosphorus 
in the secondary treatment processes. 

Alum is dosed, from the alum storage tank to either the first 
anaerobic chamber, or to the oxidation tank adjacent to 
aerator 2, for chemical precipitation of phosphorus. There is 
a dedicated secondary treatment duty pump, dedicated 
tertiary duty pump, and a common standby. 

Magnesium Hydroxide 
(MHL) Dosing System 

The MHL dosing system provides alkalinity supplement, 
which is required as a result of the alkalinity demand exerted 
by nitrification and alum dosing. MHL is dosed to the first 
chamber of the anaerobic reactor. 

Tertiary Treatment and 
Disposal 

The tertiary treatment area provides polishing of the effluent 
prior to discharge to the waterways. Polishing includes 
filtration and disinfection. 

Tertiary treatment at Kingscliff STP involves filtration, 
disinfection (chlorination), followed by dechlorination and 
reaeration prior to discharge to the Tweed River. 

Filtration is via submerged disc filters (Hydrotech® 
Discfilters, a vendor package supplied by Veolia). The option 
of dosing alum upstream of the filters is provided. 

Chlorination is via liquid sodium hypochlorite (NaOCl) dosed 
to dedicated chlorine contact tanks. 

Dechlorination is via sodium bisulphite (also known as 
sodium hydrogen sulphite, NaHSO3) dosed as a liquid to the 
dechlorination tank, which is equipped with mixers to provide 
rapid mixing and reaction time. 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 10 

WWTP  
Process Unit Description 

Reaeration is via a small submersible aerator installed in the 
re-aearation chamber of the tank serving the combined 
functions of dechlorination-reaeration and effluent pump 
station. 

Sludge Treatment The Sludge Treatment System consists of a sludge lagoon 
pontoon pump, a sludge feed averaging tank (FAT), 
averaging tank recirculation pump, centrifuge feed pumps, a 
polymer make-up and dosing system, centrifuge, sludge 
hopper and associated conveyors. The supernatant (from 
the sludge lagoons) and centrate (from the centrifuge) drain 
to the site drainage pump station. 

The objective of sludge treatment is to stabilise, thicken and 
dewater the sludge such that it is suitable for disposal. 

Reclaimed (stabilised) sludge from the lagoons must be de-
watered prior to removal off site for possible beneficial 
biosolids reuse. A major plant operating cost is the cartage 
cost for dewatered sludge cake transport. Since sludge cake 
is mostly water (typically 80% to 85%) it is important that the 
centrifuge achieves the driest product possible. 

2.4 History 

The original Kingscliff WWTP was commissioned in 1987 for a capacity of 8,000EP. This 
plant was augmented in 2003 with an increase in capacity to 16,000EP. In 2006 
construction commenced on a greenfield site for a new plant with a capacity of 25,000EP. 
This was commissioned in February 2008. 

2.5 Chemical Storage 

A detailed listing of chemicals is contained in the Chemalert database.  

A summary of bulk chemicals stored at Kingscliff WWTP is provided in Table 3. Their 
location is shown on the site plan (Appendix A) 

Table 3: Summary of bulk chemicals at Kingscliff Po int WWTP   

Substance  Classification 
under the 
ADG Code 

Quantity /  
Storage 
Details 

(Maximum 
Capacity) 

WorkCover Requirement  

Alum 
(Aluminium 
Sulphate)*  

None 
allocated  
UN No: Nil  

2 x 24,000 L 
capacity bulk 
tanks (sg 
1.31 kg/L) 
 

Not listed in Schedule 11 of NSW Work 
Health and Safety Regulation 2011.  
No notification to NSW Work Cover 
required. 

Sodium 
bisulphite 

2693 200L Below notifiable quantity 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 11 

Sodium 
hypochlorite 

1791 2 x 5,000L 
capacity bulk 
tanks 

Notifiable quantity 

Magnesium 
hydroxide 
liquid (MHL) 

None 
allocated  
UN No: Nil 

3,000L Not listed in Schedule 11 of NSW Work 
Health and Safety Regulation 2011.  
No notification to NSW Work Cover 
required. 

  



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
  

 

Page 12 

3 Operation Structure and Responsibilities 

The Council organisational structure is provided in Figure 4. 

Figure 4: Council Organisational Structure – Commun ity and Natural Resource 

 
 

 

Roles, responsibilities and communication pathways are illustrated in Figure 5. 

Council defines, documents and communicates the areas of accountability and responsibility 
of all personnel involved in the implementation, maintenance and review of the HSES 
through the following: 

• WHS Risk Management Protocol 

• WHS Responsibility, Authority and Accountability Protocol 

• Position descriptions 

• Risk registers 

• Safe Work Method Statements 

• Standard Operating Procedures 

Requirements for management of contractors are detailed in the Contractor and Services 
Health and Safety Management Protocol. 

  

GENERAL 
MANAGER

Director 
Technology and 

Corporate 
Services

Director Planning 
and Regulation

Director 
Community and 

Natural 
Resources

Manager 
Water

Water and Wastewater 
Strategic and Assets 

Coordinator

Water and 
Wastewater 

Capital Works 
Coordinator 

Water and 
Wastewater 
Operations 
Coordinator 

Mechanical & 
Electrical 

Coordinator

Treatment Plant 
Process Engineer

Water 
Efficiencyand 
Connections 

Engineer

Reticulation 
Coordinator

Laboratory 
Coordinator

Business 
Accountant

Director 
Engineering and 

Operations

Communications 
and Marketing 

Coordinator

Manager 
Business and 

Economic 
Development

Staff:  Water Supply Services; Wastewater Services  (Operations Staff); 
Laboratory Services; Mechanical and Electrical Services 



EEMP – Kingscliff Wastewater Treatment Plant and Sewerage Network 
 

 

Page 13 

Figure 5: Roles, Responsibilities and Communication  Pathway 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

NSW EPA 

Role: consulting with the Environment 
Protection Licensee, ensuring it has no 
adverse environmental or human health 

implications 

Scheme Director (Director Community 
& Natural Resources) 

Role: consulting with agencies and any 
further risk management to ensure no 

adverse human health or environmental 
implications 

Contact Name: David Oxenham 

 

Scheme Manager (Water Manager)  

Role: Oversee the scheme on a senior management level. Receive critical 
operational reports, coordinate communication between other levels and help with 

any crucial decision making processes to ensure no adverse human health or 
environmental impacts. 

Contact Name: Anthony Burnham 

Scheme Coordinator (Water and Wastewater Operations  Engineer) 